Owner’s Manual

Mobile Workstation
with Flat-Panel Mount

Model: DMCS1732S

75x75
100x100

KEYBOARD CPU

Espanol 13 ¢ Francais 25 * Pycckun 37 * Deutsch 49

WARRANTY REGISTRATION

Register your product today and be
automatically entered to win an ISOBAR
surge protector in our monthly drawing!

www.tripplite.com/warranty

TRIPPLITE ©

Excellence.

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support
Copyright © 2019 Tripp Lite. All rights reserved.

19-02-168-93394E.indb 1 4/8/2019 3:12:52 PM



NOTE: Read the entire instruction manual before you start assembly and

installation.

/\ WARNING

* Do not begin the installation until you have read and understood
the instructions and warnings contained in this manual. If you have
questions regarding any of the instructions or warnings, please visit
www.tripplite.com/support.

This product was designed to be installed and utilized ONLY as specified
in this manual. Improper installation of this product may cause damage
or serious injury.

This product should only be installed by someone of good mechanical
ability, with basic building experience and a full understanding of this
instruction manual.

* Make sure the unit can safely support the combined load of the
equipment and all attached hardware and components.

* Always use an assistant or mechanical lifting equipment to safely lift
and position equipment.

This product is intended for indoor use only. Using this product outdoors
could lead to product failure and/or personal injury.

Warranty and Product Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original
defects in material and workmanship for a period of 5 years from the date of initial purchase. If the product
should prove defective in material or workmanship within that period, Seller will repair or replace the
product, in its sole discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT,
MISUSE, ABUSE OR NEGLECT. SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY
EXPRESSLY SET FORTH HEREIN. EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ALL IMPLIED
WARRANTIES, INCLUDING ALL WARRANTIES OF MERCHANTABILITY OR FITNESS, ARE LIMITED IN DURATION
TO THE WARRANTY PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL
INCIDENTAL AND CONSEQUENTIAL DAMAGES. (Some states do not allow limitations on how long an implied
warranty lasts, and some states do not allow the exclusion or limitation of incidental or consequential
damages, so the above limitations or exclusions may not apply to you. This warranty gives you specific legal
rights, and you may have other rights which vary from jurisdiction to jurisdiction).

WARNING: The individual user should take care to determine prior to use whether this device is suitable,
adequate or safe for the use intended. Since individual applications are subject to great variation, the
manufacturer makes no representation or warranty as to the suitability or fitness of these devices for any
specific application.

PRODUCT REGISTRATION

Visit www.tripplite.com/warranty today to register your new Tripp Lite product. You'll be automatically entered
into a drawing for a chance to win a FREE Tripp Lite product!*
* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.

Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice.
Photos and illustrations may differ slightly from actual products.

2

19-02-168-93394E.indb 2 4/8/2019 3:12:52 PM



Component Checklist

IMPORTANT: Ensure you have received all parts according to the component
checklist prior to installing. If any parts are missing or faulty,
visit www.tripplite.com/support for service.

L=

\>
A (x1) B (x1) C (x1) D (x1) E (x1)
5 6
F (x2) G (x2) x1) x1) J (x1)
K (x1) = L (x1)
M = B8 O @
M (x2) N (x1) 0 (x1) P (x2) Q (x2)
o L L S—=
R (x2) S4mm(x1) T5mm (x1) U (x1)
Package M

M-A (x1) M-B (x3) M-C M6x6 (x3) M-D M6x12 (x4)
- (—)
M-E M6x16 (x2) M-F (x2) M-G (x5)

Package P

fm  (mm  (m (mm O P

P-A M4x12 P-B M4x16 P-C M5x12 P-D M5x16 P-E D5 P-F
(x4) (x4) (x4) (x4) (x4) (x4)

19-02-168-93394E.indb 3 4/8/2019 3:12:52 PM



4/8/2019 3:12:53 PM

19-02-168-93394E.indb 4






19-02-168-93394E.indb 6 4/8/2019 3:12:56 PM



il

Make sure the
bump on C and
the bolt hole on
B are matched in
alignment.

®

_mmium_
=N
!Ii

19-02-168-93394E.indb 7

pu

.

4/8/2019 3:12:57 PM



P

4/8/2019 3:12:58 PM ‘

19-02-168-93394E.indb 8



19-02-168-93394E.indb 9 4/8/2019 3:12:58 PM



10

4/8/2019 3:12:59 PM ‘

19-02-168-93394E.indb 10



+15°

-15°

11

19-02-168-93394E.indb 11 4/8/2019 3:12:59 PM



Maintenance

* Check that the workstation is secure and safe to use at regular intervals

(at least every three months).

* Please visit www.tripplite.com if you have any questions.

Excellence.

LW:PP@TE )

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

12 19-02-168 93-394E_RevA

19-02-168-93394E.indb 12 4/8/2019 3:13:00 PM



Manual del Propietario

Estacion Movil con
Soporte para Panel

Plano
Modelo: DMCS1732S

SOPOR'I'E TECLADO

SUNTy,
3\ 75X75

: 2"
&/ 100x100

MAXIMO

English 1 * Francais 25 * Pycckun 37 * Deutsch 49

LR_EPQTE )

1111 W. 35th Street, Chicago, IL 60609 EE UU * www.tripplite.com/support

Copyright © 2019 Tripp Lite. Todos los derechos reservados.
13

19-02-168-93394E.indb 13 4/8/2019 3:13:01 PM



NOTA: Lea todo el manual de instrucciones antes de iniciar la instalacion y

ensamble.

/\ ADVERTENCIA

¢ No inicie la instalacion hasta que haya leido y entendido las
instrucciones y advertencias contenidas en este manual. Si
tiene preguntas con respecto a cualquiera de las instrucciones o
advertencias, visite www.tripplite.com/support.

» Este producto fue disenado para ser instalado y utilizado SOLAMENTE
como se especifica en este manual. La instalacion incorrecta de este
producto puede causar dainos o lesiones severas.

 Este producto debe ser instalado tiinicamente por alguien con una
buena habilidad mecanica, experiencia basica de construccion y un
entendimiento completo de este manual de instrucciones.

* Cercidrese que la unidad pueda soportar con seguridad la carga
combinada de todo el hardware y componentes instalados.

« Utilice siempre un ayudante o equipo de elevacion mecanico para
levantar y colocar el equipo con seguridad.

e Este producto esta disenado para usarse solo en interiores. Usar este
producto en exteriores podria derivar en fallas del producto y/o lesiones
personales.

Garantia Limitada por 5 Ahos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que
esta libre de defectos en material y mano de obra por un periodo de 5 afos a partir de la fecha de compra
inicial. Si el producto resultara defectuoso en material o mano de obra dentro de ese periodo, el vendedor
reparara o reemplazara el producto a su entera discrecion.

ESTA GARANTIA NO SE APLICA AL DESGASTE NORMAL O A LOS DANOS QUE RESULTEN DE ACCIDENTES,
USO INCORRECTO, USO INDEBIDO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS
DISTINTAS A LA ESTIPULADA EN EL PRESENTE. SALVO EN LA MEDIDA EN QUE LO PROHIBAN LAS

LEYES APLICABLES, TODAS LAS GARANTIAS IMPLICITAS, INCLUYENDO TODAS LAS GARANTIAS DE
COMERCIALIZACION O IDONEIDAD, ESTAN LIMITADAS EN DURACION AL PERIODO DE GARANTIA
ESTABLECIDO; ASIMISMO, ESTA GARANTIA EXCLUYE EXPRESAMENTE TODOS LOS DANOS INCIDENTALES
E INDIRECTOS. (Algunos estados no permiten limitaciones en cuanto a la duracién de una garantia y
algunos estados no permiten la exclusién o limitacion de dafos incidentales o indirectos, de modo que las
limitaciones anteriores pueden no aplicar para usted. Esta garantia le otorga derechos legales especificos y
usted puede tener otros derechos que pueden variar de una jurisdiccién a otra).

ADVERTENCIA: antes de usarlo, cada usuario debe tener cuidado al determinar si este dispositivo es
adecuado o seguro para el uso previsto. Ya que las aplicaciones individuales estan sujetas a gran variacion,
el fabricante no garantiza la adecuacion de estos dispositivos para alguna aplicacion especifica.

14

19-02-168-93394E.indb 14 4/8/2019 3:13:01 PM



Accesorios y Partes Incluidas en el Empaque

IMPORTANTE: Aseglirese antes de instalar, de haber recibido todas las piezas de
acuerdo a la lista de comprobacion de componentes. Si faltase cualquier parte
o estuviese danada, visite www.tripplite.com/support para solicitar servicio.

- &
A (x1) B (x1) C (x1) D (x1) E (x1)
5 6
F (x2) G (x2) x:I.) x1) J (x1)
K (x1) = L (x1)
s — > ®8 O @
M (x2) N (x1) 0 (x1) P (x2) Q (x2)
o L L S—=
R (x2) S4mm(x1) T5mm (x1) U (x1)
Paquete M

M-A (x1) M-B (x3) M-C M6x6 (x3) M-D M6x12 (x4)
- (—)
M-E M6x16 (x2) M-F (x2) M-G (x5)

Paquete P

fm  (mm  (m (mm O P

P-A M4x12 P-B M4x16 P-C M5X12 P-D M5x16 P-E D5 P-F
(x4) (x4) (x4) (x4) (x4) (x4)

15

19-02-168-93394E.indb 15 4/8/2019 3:13:01 PM



16

19-02-168-93394E.indb 16 4/8/2019 3:13:02 PM



17



18

19-02-168-93394E.indb 18 4/8/2019 3:13:04 PM



il

_mmium_
=N
!Ii

Aseglrese que el
tope en Cy el orificio
del perno en B estén
alineados.

19-02-168-93394E.indb 19

pu

19

4/8/2019 3:13:05 PM



P

20

4/8/2019 3:13:06 PM ‘

19-02-168-93394E.indb 20



21

19-02-168-93394E.indb 21 4/8/2019 3:13:07 PM



22

4/8/2019 3:13:07 PM ‘

19-02-168-93394E.indb 22



+15°

-15°

23

19-02-168-93394E.indb 23 4/8/2019 3:13:08 PM



Mantenimiento

* Compruebe a intervalos regulares (al menos trimestralmente) que la

estacion de trabajo esté bien instalada y sea segura para usarse.

» Si tiene alguna pregunta, visite por favor a www.tripplite.com.

Manufactura

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 EE. UU. * www.tripplite.com/support

24 19-02-168 93-394E_RevA

19-02-168-93394E.indb 24 4/8/2019 3:13:08 PM



Manuel de l'utilisateur

Station de travail
mobile avec montage

pour panneau plat
Modele : DMCS1732S

) L) L)
S S S
£
(17,6/1b) (474 Ib) (22'Ib)

uer

MONTAGE CLAVIER

QUN; A
2\ 75X 75
£/ 100 x 100
»

81,3 cm
(32 po)
MAX.

English 1  Espanol 13 * Pycckuin 37 ¢ Deutsch 49

TRIPPLITE

Industrielle.

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

Droits d'auteur © 2019 Tripp Lite. Tous droits réservés.
25

19-02-168-93394E.indb 25 4/8/2019 3:13:09 PM



REMARQUE : Lire le manuel d'instructions en entier avant de commencer

I'assemblage et l'installation.

/\ AVERTISSEMENT

* Ne pas commencer l'installation avant d'avoir lu et compris les
instructions et les avertissements contenus dans le présent manuel.
Pour toute question concernant les instructions ou les avertissements,
visiter www.tripplite.com/support.

Ce produit a été congu pour étre installé et utilisé UNIQUEMENT comme
spécifié dans le présent manuel. Une mauvaise installation risque de
causer des dommages ou des blessures graves.

Ce produit ne devrait étre installé que par une personne ayant

de bonnes aptitudes en mécanique et une expérience de base en
construction de méme qu'une pleine connaissance du présent manuel
d'instructions.

S'assurer que le produit peut supporter sans risque la charge combinée
de I'équipement et de tout le matériel et les composants attachés.

Toujours faire appel a un assistant ou utiliser de I'équipement de levage
mécanique pour soulever et mettre en place I'équipement.

Ce produit est prévu pour étre utilisé a l'intérieur uniquement.
L'utilisation de ce produit a I'extérieur pourrait entrainer une défaillance
du produit et/ou des lésions corporelles.

Garantie limitée de 5 ans

Le vendeur garantit ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt
de tous défauts de matériaux et de fabrication pour une période de 5 ans a partir de la date d'achat initiale.
Si le produit s'avere défectueux en raison d'un vice de matériaux ou de fabrication au cours de cette période,
le vendeur s'engage a réparer ou remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE S'APPLIQUE PAS A L'USURE NORMALE OU AUX DOMMAGES RESULTANT D'UNE
MAUVAISE UTILISATION, D'UN ABUS OU D'UNE NEGLIGENCE. LE VENDEUR N'ACCORDE AUCUNE GARANTIE
EXPRESSE AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE DANS LE PRESENT DOCUMENT. SAUF DANS
LA MESURE OU CELA EST INTERDIT PAR LA LOI EN VIGUEUR, TOUTE GARANTIE IMPLICITE, Y COMPRIS
TOUTES LES GARANTIES DE QUALITE MARCHANDE OU D'ADAPTATION, SONT LIMITEES A LA PERIODE

DE GARANTIE CI-DESSUS ET CETTE GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES DIRECTS ET
INDIRECTS. (Certains Etats ne permettent pas de limitations sur la durée d'une garantie implicite, et certains
Etats ne permettent pas I'exclusion ou la limitation des dommages fortuits ou consécutifs, de sorte que les
limitations ou exclusions susmentionnées peuvent ne pas s'appliquer a vous. Cette garantie vous accorde
des droits légaux spécifiques, et vous pouvez avoir d'autres droits qui varient d'une compétence a l'autre).

AVERTISSEMENT : L'utilisateur individuel doit prendre soin de déterminer avant l'utilisation si cet appareil
est approprié, adéquat et slr pour l'usage prévu. Puisque les utilisations individuelles sont sujettes a des
variations importantes, le fabricant ne fait aucune déclaration ou garantie quant a l'aptitude ou I'adaptation
de ces dispositifs pour une application spécifique.

26

19-02-168-93394E.indb 26 4/8/2019 3:13:09 PM



Liste de veérification des composants

IMPORTANT : S'assurer d'avoir regu toutes les piéces conformément a la
liste de vérification des composants avant de procéder a l'installation. Si des
pieces sont manquantes ou défectueuses, visiter www.tripplite.com/support
pour obtenir de l'aide.

n@

A (x1) B (x1) C(x1) D (1) E (x1)
&5 b
F (x2) G (x2) x1) xl) J (x1)
K (x1) - L (x1)
M (x2) N (x1) 0 (x1) P (x2) Q (x2)

G L L T—=

R (x2) S4mm(x1) T5mm (x1) U (x1)

Emballage M

M-A (x1) M-B (x3) M-CM6x6 M-D M6 x 12 (x4)
X3
(¢ (&)

M-E M6 x 16 (x2) M-F (x2) M-G (x5)

Emballage P

(m  (mn  (op (me  ©

P-AM4 x12 P-BM4x16 P-C M5x12 P-D M5 x 16 P-E D5 P-F
(x4) (x4) (x4) (x4) (x4) (x4)

27

19-02-168-93394E.indb 27 4/8/2019 3:13:09 PM



Assemblage

28

19-02-168-93394E.indb 28 4/8/2019 3:13:10 PM



Assemblage

29

19-02-168-93394E.indb 29 4/8/2019 3:13:11 PM



Assemblage

19-02-168-93394E.indb 30

1~

—

30

4/8/2019 3:13:12 PM



Assemblage

il

_mmium_
=N
!Ii

S'assurer que la

bosse sur C et le -
trou de boulon sur B
sont alignés.

19-02-168-93394E.indb 31

.

4/8/2019 3:13:13 PM



Assemblage

P

32

4/8/2019 3:13:13 PM ‘

19-02-168-93394E.indb 32



@ /%l

33

19-02-168-93394E.indb 33 4/8/2019 3:13:14 PM



Assemblage

34

19-02-168-93394E.indb 34 4/8/2019 3:13:14 PM



+15°

-15°

35

19-02-168-93394E.indb 35 4/8/2019 3:13:15 PM



Entretien

 Vérifier a intervalles réguliers que la station de travail peut étre utilisée

de facon siire et sécuritaire (au moins tous les trois mois).

* Pour toute question, visiter www.tripplite.com.

Industrielle.

TRIPPLITE ©

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

36 19-02-168 93-394E_RevA

19-02-168-93394E.indb 36 4/8/2019 3:13:15 PM



PykoBoacTBO Nonb3oBarens

llepepBuxHan paboyas
CTAHLMA C KPOHLUTENHOM NS
aucnaes ¢ N0CKUM SKpaHoMm

Mopenb: DMCS1732S
O O
Ve | @] 6D £ £

English 1 - Espaiiol 13 - Francais 25 - Deutsch 49

EAL

1111 W. 35th Street, Chicago, IL 60609 USA - www.tripplite.com/support
Oxpansetca asTopckim npasom © 2019 Tripp Lite. Mepeneyatka 3anpetwaetca.

37

19-02-168-93394E.indb 37 4/8/2019 3:13:16 PM



MPUMEYAHUE. lepep Hauanom ycraHOBKY 1 c6OpKI MOAYNA BHUMATENbHO U3y4uTe BCe pasfienbl

PyKOBOACTBA.

A BHUMAHUE!

He HaumHaiiTe ycTaHOBKY /10 TeX NOP, NOKa He 03HaKOMUTECh CO BCeMU YKa3aHUAMM 1
npeaynpexAeHUAMM B HaCTOALLEM PYKOBOACTBE U He MoiimMeTe UX cMbic. Ipy BO3HNKHOBEHUHN
BOMPOCOB OTHOCUTENbHO NI0GbIX yKa3aHuii unn npeAynpexAeHNil NoceTuTe CTPAHNLY WWW.
tripplite.com/support.

« [laHHoe u3penue npeHasHaueHo AN yCTaHOBKM N ucnonb3oBanua TOJIbKO B uenax, ykasaHHbIX
B HacToALLeM pykoBopcTBe. HenpaBunbHas ycTaHOBKA JaHHOTO U3[eN1UA MOXKeT NPUBECTH K
NPUYNHEHNI0 MaTepuanbHoro yuiepba unm cylecTBeHHOro Bpeia 340poBbio Niofeil.

« YcTaHOBKa JaHHOT0 U3[eNuA A0MKHA NPON3BOAUTHCA TONbKO CELaNMCTOM C J0CTaTOUHO
TeXHMYecKoi KBanuukaumein u 6a3oBbiMN HaBbIKaMy CTPOUTENbCTBA, B NONHOI Mepe
NOHMMAIOLMM CMbICT UHBOPMALUK, U3N0KEHHOII B HACTOALLLEM PYKOBOACTBE.

+ Y6eautecb B TOM, 4T0 ;JaHHOE U3A€NNE MOXET C 3anacom BblepX1BaTb CYyMMapPHYI0 Harpy3Kky,
co3fjaBaemyio oﬁopynosanwem W BCeMU BXOAALLMMN B KOMMIEKT AeTaNAMU 0CHaCTKK U Apyrumn
KOMMOHEHTaMu.

+ [ina 6e3onacHoro nogbema 1 HaAnexailero pa3melyeHuna OGOPWIOBBHM’I 0643aTenbHO
o6pau.|a|7|1'eﬂ> 3a NOMOLLbI0 nin I'IOlIb3yI7ITer rpy3onogbeMHbIM 060PVAOBaHMEM.

+ [laHHOe U3fienue npefHa3HaueHo ANA NCMONb30BAHNA TONbKO B 3aKPbITHIX MOMELLEHNAX.
Ucnonb3oBaHue JaHHOrO M3A€N1sA Ha OTKPLITOM BO3AYXe MOXET NPUBECTH K ero BbIXoAy 13
CTPOA M NPUYMHEHUIO BPefia 3[0POBbI0 NoAeil.

lapaHTuiiHble 0643aTenb(TBa

YcnoBua 5-neTHeii orpaHUYeHHOI rapaHTUmn

[IpogaBeL| rapaHTIpyeT OTCYTCTBIE U3HAYaNbHbIX J1€¢EKTOB Matepuana uan 3roToBNeHus B TeYeHue 5 NeT C MOMeHTa NepBOHaYanbHOIA NOKYNKM
JaHHOTO U3/eNVA NPy YCI0BIM €ro UCMOb30BaHNA B COOTBETCTBIM CO BCEMU NPUMEHNMbIMIA K HeMy YKa3aHuamu. B cnyyae npoABneHna Kakux-
nnbo I.'le¢eKTOB MaTepuana unu U3roToBeHysA B TeueHue ykasaHHoro nepuoga Mpogasel ocyLLecTBAAET PEMOHT UK 3aMeHy AAHHOTO U3Aenua
WCKNIOYMTENBHO MO (BOEMY YCMOTPEHNHD.

[TEVCTBUE HACTOALLEN TAPAHTWM HE PACTIPOCTPAHSETCA HA CJTYYAI ECTECTBEHHOTO U3HOCA WNI TIOBPEXAIEHIA B PE3YTILTATE ABAPUM,
HEHAZNEXALLEFO CMOMb30BAHNA, HAPYLLEHWA NPABI SKCNNYATALIAW UMW XANATHOCTI. NPOJABELL HE NPELOCTABNAET HUKAKIX ABHO
BbIPAXEHHbIX TAPAHTII 3A VCKMIOYEHWEM NMPAMO WU3MI0XEHHOI B HACTOALLEM JOKYMEHTE. 3A UCKMIOYEHWEM CTTYYAEB, 3AMPELLEHHbIX
[TEACTBYHOLLIM 3AKOHOZATENbCTBOM, BCE MOPA3YMEBAEMbIE TAPAHTUN, BKTOYAA BCE TAPAHTIV MPUTOAHOCTIA AN MPONAMM WA
JICMOMb30BAHA MO HA3HAYEHMIO, OTPAHIYEHDI 1O MPOAOMKMUTENBHOCTY AENCTBIS BbILIEYKA3AHHBIM TAPAHTUIHBIM CPOKOM; KPOME
TOT0, U3 HACTOALLIEA TAPAHTU SIBHBIM OBPA30M WCKTIOYAIOTCA BCE MOBOYHBIE, CYYAHBIE 1 KOCBEHHBIE YBbITKN. (B HekoTopbiX wwTaTax He
[0MYCKAETCA BBEAEHIE OTPAHIYEHNIE HA POLOMKUTENbHOCTb ACHCTBIS TEX VM MHBIX T0APA3YMEBAEMbIX FaPaHTHIA, a B HEKOTOPbIX - UCKAIOUEHNe
NN OrpaHIUEHIE Pa3Mepa MoBOUHbIX Ui KOCBEHHbIX YObITKOB. B 31X ClyuasX BbILLEM3NOXKEHHbIE OTPAHUYEHIS WM UCKITIIOUEHNA MOTYT Ha BaC
He PacnpoCTPaHATbCA. HacToALan rapaHTA NPeA0CTaBAALT BaM KOHKDETHbIE 0pUAMYECKYE NPaBa, @ HAbop APYruX BaLMX NpaB MOXeT BbiTb
Pa3NUYHbIM B 3aBUCUMOCTY OT OPUCANKLIY).

BHUMAHWE! [lo Hauana ncnonb3oBaHmA AAHHOTO YCTPOIACTBA MONb30BaTENb J0MKEH YOEAUTLCA B TOM, UTO OHO ABNAETCA MPUTOAHBIM,
COOTBETCTBYIOLLMM MM 6e30MacHbIM ANA MpeAnonaraemoro npumeHeHna. B c8asn ¢ 6onbLunm pasHoobpaznem KOHKpETHbIX NpUMeHeHHit
NPOM3BOAUTENb He AAET KaKUX-Ni60 3aBepeHuit U rapaHTUii OTHOCUTENbHO NMPUTOAHOCTIA AAHHBIX U3LEAMI ANA KAKOro-NM60 KOHKpeTHOro
NPUMEHEHA W MX COOTBETCTBINA KaKUM-NNG0 KOHKPETHBIM TpeboBaHUAM.

38

19-02-168-93394E.indb 38 4/8/2019 3:13:16 PM



"EpE‘-lEHb KomMmnneKTauuu

BHUMAHMWE! Nepep Hayanom ycTaHOBKM y6eauTechb B HANNYMM BCeX AeTaleil CornacHo nepeyHio
KomnneKTauuu. B aryyae oTcyTCTBUA UNK NoBpexAeHNA KaKuX-nubo fetaneii obparurecs 3a
nomolLbio Ha cTpanuLy www.tripplite.com/support.

B 4

A(1wr) B (1wr) Clwr) D(Twr) E(1wr)
5 »
F(2wr) G(2uwr) H 1 wwT.) 1 wWT.) J(1wr)
K(1wr) e L(Twr)
M = B8 O @
M (2 wr) N (1 wr.) 0 (1 wr) P(2uwr) Q(2wr)

g L L =0

R(2wr) S4mm (1 wr.) T5mm (1 wr.) U (T wr)

YnakoBouHbIi1 KomnnekT M

MA(Twr) M-B(3wr) M-CM6x6 (3 wr) M-D M6x12 (4 wr.)

- (—)
M-E M6x16 (2 wr.) M-FQur) M-G(5wr)

YnakoBouHbIi1 KomnnekT P

fm  (mm  (m (mm O P

P-A M4x12 P-B M4x16 P-CM5x12 P-D M5x16 P-ED5 P-F
(4 wr.) (4 wr.) (4 wr.) (4 wr.) (4 wr.) (4 wr.)

39

19-02-168-93394E.indb 39 4/8/2019 3:13:16 PM



Mopapok c6opku

40

19-02-168-93394E.indb 40 4/8/2019 3:13:17 PM



Mopapok c6opku

41

19-02-168-93394E.indb 41 4/8/2019 3:13:18 PM



Mopapok c6opku

19-02-168-93394E.indb 42

1~

—

42

4/8/2019 3:13:19 PM



Bbictyn Ha getanu Cn
oTBepcTIe nop 6onT B - -
JneTani B JomxHbl 6biTb

COOCHBI.

43

19-02-168-93394E.indb 43 4/8/2019 3:13:19 PM



Mopapok c6opku

P

44

4/8/2019 3:13:20 PM ‘

19-02-168-93394E.indb 44



@ /%l

x

KU
b,
N,
<

19-02-168-93394E.indb 45

45

4/8/2019 3:13:21 PM



Mopapok c6opku

46

19-02-168-93394E.indb 46 4/8/2019 3:13:21 PM



+15°

-15°

47

19-02-168-93394E.indb 47 4/8/2019 3:13:22 PM



Yxop 3a uspenuem

+ PerynapHo (He pexe, yem pa3s B Tpu MecALLa) NpoBepsAiiTe HaAXHOCTb C6OPKM paboueil CTaHLUM U

6e30nacHoCTb ee UCNoNb30BaHUA.

+ B cnyyae BO3HUKHOBEHNA KaKuX-n160 BOnNpocoB nocetute crpaHuuy www.tripplite.com.

KavecTsa

TRIPPLITE ®

1111 W. 35th Street, Chicago, IL 60609 USA - www.tripplite.com/support

48 19-02-168 93-394E_RevA

19-02-168-93394E.indb 48 4/8/2019 3:13:22 PM



Benutzerhandbuch

Mobile Arbeitsstation
mit Flachbildschirm-

Halterung
Modell: DMCS1732S

1| 4o £ 5

HALTERUNG TASTATUR

2\ 75x75
s/ 100x100

English 1 ¢ Espanol 13 ¢ Francais 25 * Pycckun 37

TRIPPLITE ©

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

Copyright © 2019 Tripp Lite. Alle Rechte vorbehalten.
49

19-02-168-93394E.indb 49 4/8/2019 3:13:23 PM



HINWEIS: Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation

und Montage beginnen.

/\ WARNUNG

* Beginnen Sie nicht mit dem Einbau, bevor Sie die Anweisungen und
Warnhinweise in diesem Handbuch gelesen und verstanden haben.
Sollten Sie Fragen beziiglich der Anweisungen oder Warnhinweise haben,
besuchen Sie bitte www.tripplite.com/support.

Dieses Produkt wurde so entwickelt, dass es NUR wie in dieser
Bedienungsanleitung angegeben installiert und verwendet werden darf.
Die unsachgemafie Installation dieses Produkts kann zu Schaden und
schweren Verletzungen fiihren.

Dieses Produkt darf nur von einer Person mit guten Montagefahigkeiten
und Grunderfahrung im Bauwesen montiert werden, die alle Anweisungen
in der vorliegenden Montageanleitung volistandig verstanden hat.

Stellen Sie sicher, dass die Einheit das Gewicht des Gerats sowie das
zugehorige Material und samtliche zugehérigen Komponenten tragen
kann.

* Verwenden Sie eine mechanische Hebevorrichtung, um das Gerat sicher
anzuheben und zu positionieren.

Dieses Produkt ist nur fiir den Einsatz in geschlossenen Raumen
geeignet. Die Verwendung dieses Produktes im Freien kann zu
Fehlfunktionen und/oder Verletzungen fiihren.

5 Jahre eingeschrankte Garantie

Der Verkaufer garantiert fir einen Zeitraum von fUnf Jahren ab Kaufdatum, dass das Produkt weder Material-
noch Herstellungsfehler aufweist, wenn es gemaf aller zutreffenden Anweisungen verwendet wird. Wenn das
Produkt in diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der Verkaufer diese Fehler nach
eigenem Ermessen beheben oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER
UNTERLASSUNG WERDEN VON DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND
AUSDRUCKLICH DARGELEGTEN GARANTIEBEDINGUNGEN UBERNIMMT DER VERKAUFER KEINERLEI
GARANTIE. AUSSER WENN VON DEN GULTIGEN GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN
GARANTIEN, EINSCHLIESSLICH ALLE GARANTIEN FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF
DIE OBEN FESTGELEGTE GARANTIEDAUER BESCHRANKT. DIESE GARANTIE SCHLIESST AUSDRUCKLICH
ALLE FOLGESCHADEN UND BEILAUFIG ENTSTANDENEN SCHADEN AUS. (Da einige Lander den Ausschluss
oder die Beschrankung von Folgeschaden oder beilaufig entstandenen Schaden sowie den Ausschluss von
implizierten Garantien oder die zeitliche Beschrankung einer implizierten Garantie untersagen, sind die oben
genannten Beschrankungen fir Sie moglicherweise nicht zutreffend. Diese Garantie gibt Ihnen bestimmte
Rechte. Sie haben jedoch méglicherweise andere Rechte, die abhangig von der Gerichtsbarkeit variieren
konnen.)

WARNUNG: Der Benutzer muss vor der Verwendung Uberprifen, ob das Geréat fur den beabsichtigten
Zweck geeignet und angemessen ist und ob der Einsatz sicher ist. Da die Anwendungen variieren kénnen,
Ubernimmt der Hersteller keine Garantie bezliglich der Eignung dieser Gerate flr einen bestimmten
Verwendungszweck.

50

19-02-168-93394E.indb 50 4/8/2019 3:13:23 PM



Komponentenliste

WICHTIG: Uberpriifen Sie, ob Sie alle in der Komponentenliste aufgefiihrten
Teile erhalten haben, bevor Sie mit der Installation beginnen. Sollten Teile
beschadigt oder nicht vorhanden sein, besuchen

Sie www.tripplite.com/support.

< R &

A (x1) B (x:l.) x1) D (x1) E (x1)
&5 b
F (x2) G (x2) x1) xl) J (x1)
K (x1) - L (x1)
M (x2) N (x1) 0 (x1) P (x2) Q (x2)
G L L T—=
R (x2) S4mm (x1) T5mm (x1) U (x1)
Paket M
M-A (x1) M-B (x3) M-C M6x6 (x3) M-D M6x12 (x4)
¢ ()
M-E M6x16 (x2) M-F (x2) M-G (x5)
Paket P

(m  (mm (o (mm O @

P-A M4x12 P-B M4x16 P-C M5x12 P-D M5x16 P-E D5 P-F
(x4) (x4) (x4) (x4) (x4) (x4)

51

19-02-168-93394E.indb 51 4/8/2019 3:13:23 PM



52

19-02-168-93394E.indb 52 4/8/2019 3:13:24 PM



53



19-02-168-93394E.indb 54

1~

54

4/8/2019 3:13:26 PM



Stellen Sie sicher,
dass sich die AL AL
Erhebung an C und

das Schraubenloch

an B auf gleicher

Hoéhe befinden.

55

19-02-168-93394E.indb 55 4/8/2019 3:13:26 PM



Montage

P

56

4/8/2019 3:13:27 PM ‘

19-02-168-93394E.indb 56



@)

57

19-02-168-93394E.indb 57 4/8/2019 3:13:28 PM



@

58

19-02-168-93394E.indb 58 4/8/2019 3:13:28 PM



+15°

-15°

59

19-02-168-93394E.indb 59 4/8/2019 3:13:28 PM



Wartung

» Stellen Sie in regelmafigen Abstanden (mindestens alle drei Monate)

sicher, dass die Arbeitsstation sicher angebracht ist.

* Falls Sie Fragen haben, besuchen Sie www.tripplite.com.

Excellence.

TRIPPLITE &

1111 W. 35th Street, Chicago, IL 60609 USA ¢ www.tripplite.com/support

60 19-02-168 93-394E_RevA

19-02-168-93394E.indb 60 4/8/2019 3:13:29 PM



